



Test Report

Report No. A2230386085101R1

Page 1 of 4

Company Name BENBAT LTD CO\ BENBAT USA LLC

shown on Report

Address 100 WEST FOREST AVE, UNIT C, ENGLEWOOD, NJ, 07631, USA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name	Benbat Electric Toy Box with Music
Country of Origin	CHINA
Exported to	Europe, U.S.A, Australia, Canada, Korea, China, Middle East
Client Specified Age Grading	Not stated
Labeled Age Grading	0+
Age Group Applied in Testing	All ages
Sample Received Date	Aug. 2, 2023
Sample Resubmitted Date	Aug. 15, 2023
Testing Period	Aug. 2, 2023 to Aug. 15, 2023

Test Conducted:

As requested by the applicant. For details refer to next page(s)

Approved by

Victor Wang

Lab Manager

Date Aug. 23, 2023

No. T393411993



Centre Testing International Group Co.,Ltd.

CTI Building, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China

检验检测专用章
Inspection & Testing Services

Test Report

Report No. A2230386085101R1

Page 2 of 4

Executive Summary:

TEST REQUEST

EN IEC 62115:2020+A11:2020 Electric toys - Safety

- Electric toys - Safety

CONCLUSION

PASS

***** For further details, please refer to the following page(s) *****



Test Report

Report No. A2230386085101R1

Page 3 of 4

EN IEC 62115:2020+A11:2020 Electric toys - Safety**▼ Electric toys – Safety**

As Specified in European Standard on Safety of Electric Toys EN IEC 62115:2020+A11:2020 .

<u>Clause</u>	<u>Description</u>	<u>Assessment</u>
1	Scope	--
2	Normative references	--
3	Terms and definitions	--
4	General requirement	--
5	General conditions for the tests	--
6	Criteria for reduced testing	--
7	Marking and instructions.....	Pass
8	Power input.....	N/A
9	Heating and abnormal operation.....	Pass
10	Electric strength.....	Pass
11	Electric toys used in water, electric toys used with liquid and electric toys cleaned with liquid.....	N/A
12	Mechanical strength.....	Pass
13	Construction.....	Pass
14	Protection of cords and wires.....	Pass
15	Components.....	Pass
	Remark 1: Clause 15.2 has been assessed in clause 15. No certificate of compliance was provided by the applicant. Applicant needs to ensure that other components as specified in clause 15.1.1 comply with the safety requirements as specified in the relevant standards and meet the national deviation requirement of the importing countries.	See Remark 1
16	Screws and connections.....	Pass
17	Clearances and creepage distances.....	Pass
18	Resistance to heat and fire.....	Pass
19	Radiation and similar hazards.....	N/A

Abbreviation: N/A = Not Applicable;

Note:

- Result(s) shown of tested clause(s) (7, 15) is/are based on resubmitted sample(s)/part material(s).
- This testing report revised “Photo(s) of the sample(s)” based on the original report of No. A2230386085101. This testing report displaces the original one which was invalid since the date of this testing report released.



Test Report

Report No. A2230386085101R1

Page 4 of 4

Photo(s) of the sample(s)



Statement:

1. This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the applicant who should be responsible for the authenticity which CTI hasn't verified;
3. The result(s) shown in this report refer(s) only to the sample(s) tested;
4. Without written approval of CTI, this report can't be reproduced except in full;

*** End of Report ***

